Yjamato

Parts List

HIGHT SPEED OVERLOCK STITCH MACHINE

AZ70008D-8

MODELS & DEVICES

AZ7000SD-8 AZ7003SD-8 AZ7016SD-8
AZ7016SD-61 AZ7020SD-8 AZ7025SD-8
AZ7120SD-8 AZ7120SD-66 AZ7125SD-8

K2 C€C B3 CH20 MT22 SC10




1
MISCELLANEOUS COVERS(1) HIR—BEFE(T) 1
'
Ref.No Parts No. Description m B Amt. Req
1 2100006 Cloth Piate 2aOx27L—k~ 1
2 2150735 Cloth Plate{Lower) ZOXA7L—MT) 1
3 2100014 Rubber Cushion TOA 7L —MTFEAE ]
4 001123 Washer Ty iy 3
5 000644 Spring Washer ATUT Ty oy 3
133 110045 Screw(M4-07 X 12) =87 3
7 2100011 Cloth Plate Eccentric Bushing IFxtrvFva ]
8 160001 Screw(M4-0.7 x 4) i3 1
9 2100012 Collar(4 X 9 x 6mm) Ho— 1
10 003637 Screw(1/8-44 X 2.5) =37 1
11 2150326 Cloth Plate Latch, C. Set AR L /X —{#8) 1
12 110073 Screw(M4-0.7 X 5) xRy 2
13 100001 Lock Nut Aw o+ 1
14 110031 Stop Screw(M4-0.7 X 12) A b witgy 1
15 0020004 Qil Cap AANFyruS 1
16 0020005 O-ring(P28} ovrs 1
17 2150287 Top Cover EHIN— 1
18 110016 Screw{M4-0.7 X 15) J13-37) 3]
19 2150026 Top Cover Gasket EAR—rKy T 1
20 2100864 Qi Reservoir Gasket ik AT 1
21 2151054 Oil Reservoir M L
22 006816 Screw(1/4-24 x 8) ki 4
23 0032879 OilReservoirRubberCushion{Black-colored) Bk T (B E) 3
24 0033627 OilReservoirRubberCushion{Green-colored) BiiE T A(fR€) 1
25
26 2100875 Oil Reservoir Positioning Bar MR EEE 4
27 300004 Washer A 4
28 120017 Screw(M5-0.8 X 15} bz 6
29 0020137 Drain Hole Seal AR T 1
30 005075 Drain Hole Screw(3/8-24 x 8) hRF R ]
31
32 2151056 Wind Guide Plate BERR 1
33 110013 Screw(M4-0.7 x 8) IEx3 2
34 300043 Washer AV 2
35 6209401 Serial Number Plate BEIL— 1
36 000726 Rivet 1k A gk 2
37 2150327 Cloth Plate Latch Hoider AL /X—5& 1
38 2150328 Cloth Plate Latch RREAL /X— 1
39 2150329 Cloth Plate Latch Spring FRER L /X—/% 1
40 170067 Screw(M5-0.8 X 6) e 1




MISCELLANEOUS COVERS(2)
- - =~ - ==

HIK—ER(2)

2

RefNo Parts No. Description m 4 Amt. Req
1 2150286 Side Cover Rl K — 1
2 110013 Screw(M4-0.7 X 8) IR 6
3
4 2150018 Eye Guard Holder FAH— R 1
5 170032 Screw{iM4-0.7 X b) ji=47 H
6 00G010 Conical Spring Washer MR 2y 2
7 2150125 Eye Guard FAH—K 1
8 110076 Screw(M3-05 X 6) Ry 2
9 - 000444 Washer Tyl 2

10 2150023 Needle Bar Oil Defender HEHRT i
11 110012 Screw(M4-0.7 x 5) 2= 2
12 2150024 Needle Bar Qil Seal, C. Set g 2 - JL(5H) 1
13 190015 Screw(M14-2 X 6) xRy 2
14 2150733 Logo Plate Oadv—24R 1
15 110106 Screw(M4-0.7 x 8) =) 2
16
17
18
19 2100538 Front Cover Latch Spring BIRE AN—F v F IR 1
20 0024446 Front Cover Hook ARy HNR—T v & 1
i
21 001203 Screw(9/64-40 x 45) Ry 1
22 0020016 Front Cover Hinge Pin BIBRF AN —E I 1
23 003637 Screw(1/8-44 X 25) Exry ' 2
24 2150734 Front Cover{Right) MR xH /- 1
25 0024085 Front Cover Hinge Spring BIRAFANR—E PR 1
26 2151055 Front Cover Hinge B HN—br Y 1
27 2100534 Chip Guard{Openabie) VIBE VIR 1
28 1710003 Screw(M3.5-0.6 x 6} i 2
29
30 0 0 ————- Threading Chart{See the Table) HRBUE(TERSR) 1
31 2100856 Front Cover Latch AEFHNR—FuF 1
32 110054 Screw{M3-05 x 35) IR 2
33 2150028 Needle Bar Oi{ Seal g —IL 1
34 2150029 Needle Bar Oil Seal Long HEL—JLIwT 1
Parts No.
Models Threading Chart
AZ7000SD-8 390608
AZ7003SD-8 390608
AZ70165D-8 390608
AZ70165D-61 390608
AZ7020SD-8 390663
AZ70255D-8 390663
AZ71205D-8 390663
AZ71255D-8 390663




L 4

12

MISCELLANEOUS COVERS(3)
-

HANX—ER(3)

3

Ref.No Parts No. Description m A& Amt. Req
1 2100035 Feed Mechanism Cover w’Y EHIN— 1
2 2100921 Feed Mechanism Cover Gasket v A FACLTAGE B 1
3 110048 Screw(M4-0.7 x 10) il=3% 5
4 2100047 Rubber Cushion 3 A B () 1
5 2110027 O-ring(P52) ouvy 1
6 2110026 Ball Bearing Holder NRFYIET 1
7 110013 Screw(M4-0.7 x 8) = 7
8 2100318 Fan Cover 7 HIN~— 1
9 110012 Screw(M4-0.7 X 5) Ry 2

10 150004 Screw(M4-0.7 X 8) =85 1
11 2100961 Seal Piug Ea 2
12 2150022 Pushbutton Fyahy 1
13 2100861 Qil Seal FA1 - 1
14 0033024 Retaining Ring AbwyFUvy 2
15 0068517 Pushbutton Spring PP EY I IACS 1
16 330008 Seal Plug B 1
17 330000 Seal Plug EET 1
18 2150017 Fabric Guide Plate HERAR 1
19 110064 Screw{M4-0.7 x 8} Ry 2
20 2100018 Tail Cover Gasket A=y 1
21 2100037 Tail Cover BRI~ — 1
22 2150069 Seal Plug EE 1
23 2100873 Ball Bearing Housing NPTy 1
24 2100874 Ball Bearing Mousing Gasket INTE Ty R 1
25 130003 Screw(M4-0.7 X 7.3) Exs 3




MISCELLANEOUS THREAD EYELETS
s =

RefNo Parts No. Description m A Amt. Req
1 2160122 Thread Guide Plate HREAR 1
2 110013 Screw(M4-0.7 X 8) Ry 2
3 0024084 Thread Tension Spring Cap FERFINEF v v (k) 4
4 0024083 Tension Spring Bushing HRFFF v SEIYIEA 4
5 0024157 Lower Looper Thread Tension Spring TL—/GRFF/NR 1
6 0020118 Thread Tension Spring Retainer HRATFIREE Y v A(T) 4
7 000178 Felt Zzl bk 4
8 0031111 Tension Disc #FETFM 8
2] 000177 Felt Zzik 4

10 190016 Tension Post(Short) FIEFEGE) 4
11 0032962 Tension Disc Eyelet HRIAFERE 3
12 0032952 Upper Looper Thread Tension Spring _LJL—/UREF/ R 1
13 0030255 Needte Thread Tension Spring EHREATF/IOR 1
14 0024156 Need!le Thread Tension Spring #RETF/ R 1
15 2150116 Tension Disc Eyelet for Needle Thread #t:#IAFARE 1
16 2150030 Oil Container SPZ:% 1
17 2150031 Qil Container Plug B 1
18 310105 Felt SP7xibtk 1
19 2150032 Felt Holder SP7zILART 1
20 110013 Screw(M4-0.7 X 8) Exy 1
21 2150124 Needle Thread Eyelet Holder g HE AR 1
22 110001 Screw{M4-0.7 x 5.4) Wz . 4
23 2150115 Needle Thread Eyelet{Right) iEEG) L
" 24 006035 Screw(9/64-40 X 7) =S 1
25 000644 Spring Washer ATU T Iw e 2
26 000322 Nut Fab 1
27 2150114 Needle Thread Eyelet(Left) #HoBE(E) 1
28 2160283 Needle Thread Pull-off iy 1
29 110064 Screw(M4-0.7 X 7.5) Ty 1
30 0008653 Knock Pin PRl b 1
31 2150106 Thread Retainer Plate Support NRFIR 1
32 2150107 Thread Retainer Plate AT 1
33 2150108 Thread Retainer Spring MERFIMICF 1
34 170060 Screw(M2.5-045 X 4) kry 1
35 2150485 Looper Crank Cover W—IRT S HiIX— 1
38 110008 Screw(M4-0.7 x 8) N3 2
37 0093303 Looper Driving Shaft Oil Seal b—@A-r L —N 1
38 2100229 Spacer(Rubber) A—1t 1
39 2150425 t ooper Thread Eyelet{Left) L—1GRE(E) 1
40 130020 Screw(M4-0.7 x 8.3) IR 1
41 2150481 Lower Looper Thread Eyelet TIL—IRE i
42 000014 Washer Ty 2
43 110036 Screw{M3-05 X 6.5) jl==87 ]
44 2150482 Spacer AR—1F 1
45 2150422 Upper Looper Thread Eyelet F—paE H
46 110026 Screw(M3-05 x 6) [l= 1
a7 2150479 Looper Hoider Auxiliary Cover IL—ICEmEB AN — 1
48 110085 [110054] Screw{M3-0.5 x 4.5}iM3-05 x 35] Ry 2
49 0022215 Looper Thread Pipe FBEIA T 2




MISCELLANEOUS CRANKSHAFT & BUSHINGS FWMROTy 1 ARK 5
[FRmmmRRREEEEEEEEE———— e
Ref.No Parts No. Description m B Amt. Req
1 2150738 Machine Pulley vy 1
2 160007 Screw(MB-1 x 6) =87 6
3 2150461 Qil Cooling Fan = 3 I 1
4 160001 Screw(M4-0.7 x 4) jlwz 2 5
5 2110184 Wave Washer BRI vy 1
6 2110183 Mechanical Oil Shield pii 71D, 1
7 3100131 Crankshaft Ball Bearing{Right} MR—IL~RF U 7 (h) 1
8 3100128 Bearing Adapter RTFVTZT 1
9 2150096 Qil Pump Driving Worm A 1
10 2150038 Crankshaft Bushing S ia 1
11 2150712 Crankshaft DT T 1
12 2150209 Pin pi)--cal ] g 1
13
14 160027 Screw{M3-05 x 3) Hxy 5
15 2100872 Crankshaft Ball Bearing{Left) R=—=ILRF ) TE) 1
16 2150187 [2150039] Crankshaft Bushing WFwa 1
17 2100105 UpperKnifeDriving ShaftBushing(Right) EXA &7 v 1(h) 1
18 2150043 Upper Knife - Feed Bar Driving Shaft Bushing b X 28 - XU#7 v 2
19 2100117 Upper Knife Driving Shaft Olf Seal EAZ@A I 1
20 2150049 NeedleBar Driving ShaftBushing{Right) HEs Sy oET v ah) 1
21 2150048 Needle Bar Driving Shaft Bushing(Left) $HE7 > M7 v 2 (E)’F X 1
22 003636 Cap Screw(5/16-32 X 3.5) ERY 1
23 000526 Gasket Iy 1
24
25 310109 Oil Wick S 1
26
27 2150046 UpperLooperDrivingShaftBushing(Front) _EJL—/X&84 7w £ 2 (Al 1
28 2150047 UpperLooperDrivingShaftBushing(Rear)  _EJL—/87 v 2 a (%) 1
29 2100272 Looper Driving Shaft Oil Seal L=t L= 1
30 2150044 LowerLooperDrivingShaftBushing(Front) T IL— /X8t 7 v 3 2 (A1) 1
31 2150045 LowerLooper DrivingShaftBushing(Rear) THA—/S817 v 3 1 (&) 1
32 2150042 Feed Bar Driving Shaft Bushing{Left) XV#~7 v ¥ a(k) 1
33 2150069 Seal Plug = 1
34 2100098 Control Lever Shaft Bushing RUBSIL/IN—8T v a 1




NEEDLE BAR DRIVING MECHANISM

SRS

\

RefNo Parts No. Description m % Amt. Req
1 2150105 Needle Bar Driving Connecting Rod  gH&Ow K 1
2 120048 Screw{M4-0.7 x 16) =37 2
3 2100144 Needle Bar Driving Connecting Rod Pin HiEs Sy 1
4 160002 Screw(M4-0.7 x 5) kR 1
5 2100893 Needle Bar Driving Lever O S ol 1
6 1200086 Screw{MB-1 x 12) Exs7 1
7 2100137 Collar(12 x 20 x 10mmy) ho— 1
8 160003 Screw(M5-0.8 x 5) LR 2
9 2150054 Needle Bar Crank Arm, C. Set #HES S 24 ($#8) 1

10 2150053 Needle Bar Driving Shaft E g 2 ) 1
11 2100136 Needle Bar Crank Arm B S o 1
12 300008 Washer Ty T
13 140003 Screw(MB6-1 x 18) Ex/ 1
14 2100138 Needle Bar Connecting Link gHEY o 1
15 2100176 Needle Bar Connecting Link Pin HEY Iy 2
16 310089 Gil Wick ) A 2
17 2150051 Needle Bar Connecting Bracket #HEay 1
18 110006 Screw(M3.5-06 x 10) ez 1
19 160016 Screw(M4-0.7 x 4.5) x 2
20 2150498 Needle Bar & Needle Bar Bushing,C.Set  #H& - #EFwv> 5 (%0) 1
21 2159106 Needle Clamp(Y) &k X 1]
22 ————— Needle(System : DC x 1) # Tz
23 001900 Screw(1/8-44 x 25) Exry 2
24 2150057 Stitch Plate Support Stay, C. Set SHEIMY & X T (8) 1
25 2150058 Stitch Plate Support Stay MR AXT 1
26 000035 Roll Pin a—-J ]
27 110009 Screw(M4-0.7 x 8) xR 6
28 2100502 Stitch Plate Support(Rear} SHRET A (18) 1
29 110001 Screw(M4-0.7 x 5.4) il 874 1
30-1 2158043 Stitch Plate(Y5) EH [
30-2 2158044 Stitch Plate(Y6) i ]
31 005345 Screw(11/64-40 x 8.3) ' =37 2
32 2100145 Stitch Plate Support{Front) EHRERA & (1) 1
33 110011 Screw(M5-0.8 x 10) kxrz 2
34 0032604 Rubber Cushion 18 X FE 1
35 21592086 Needle Guard(Front) g2 (An) 1
36 110002 Screw(M3-05 x 5) xss 1
37 2150035 HR Unit, Comnplete Set HR3ZE(#8) 1
38 3100370 Tube Joint I THRF 1
39 21001652 Oil Tube(70mm) #am/% Z(70mm) ]
40 310005 Ol Wick P 1
41 2100533 HR Felt Holder HRZ )L +S4 1
42 310001 HR Felt HRZx M b 1
43 2100535 HR Felt Holder Bracket, C. Set HR B & (#8) ]
44 2100536 HR Felt Holder Bracket HR {4 & 1
45 000393 Roll Pin g 1
46 110013 Screw{M4-07 x 8) lER 1
47 320008 Fitting Stud(Short) BERFEMNIL N E) 1
48 000567 Seal PARE D 1
49 2150150 HR Unit Bracket HR &EEL 1




KNIFE DRIVING MECHANISM X R s 7
m &

RefNo  Parts No. Description oF Amt. Req ‘
1 2150428 Upper Knife Driving Connecting Rod X203 w R 1 }
2 120049 Screw(M4-0.7 x 16) Lt 2
3 2100173 Driving Lever Pin X f ,_f
4 160002 Screw{M4-0.7 x 5) i 3-57 1 i/
5 2100182 Upper Knife Driving Lever LA X 1
6 1200086 Screw(M6-1 x 12) =3 1
7 2100181 Collar{10 x 19 X 9mm) hS— ]

8 160003 Screw({M5-0.8 x 5) Exz 2 '
9 2150060 Upper Knife Driving Shaft L X R 1
10 2100165 Upper Knife Holder Positioner XIS 1
11 2100164 Upper Knife Holder (Flat Type) +XZHILT (R 1
12 110035 Screw(M4-0.7 x 10} xR [
13 0020496 Upper Knife(Fiat Type) EXZ () 1
14 000532 Washer Ty i 1
15 110004 Screw(M3-06 x 8) xzs 1
16 3500014 Seal Plug £ 1
17 2150020 Lower Knife Holder Spring Stop TARINR G 1
18 110012 Screw(M4-0.7 x 5) L= 3
19 2100174 Cloth Plate Rubber Cushion BEEHTL +
20 2150019 Front Cover BiA/C— 1
21 110001 Screw{M4-0.7 x 54) Ry 2
22 180040 Cloth Plate Spring Pin KRETEY 1
23 2150021 Lower Knife Holder Locking Piate TXREE N F X 1
24 0032919 Lower Knife Hoider Spring TR 1
25 2100166 Lower Knife Holder TXZE 1
26 110046 Serew(M5-0.8 x 12} i 1
27 000688 Guide Pin HAREY 1
28 2100187 Lower Knife AR 1
29 2100168 Lower Knife Clamp : TAR|T 1
: 30 140014 Screw(M4-0.7 x 8) kxz 1
|

———— -




PRESSER FOOT MECHANISM
RN AR

RIS

8

RefNo Parts No. Description @ B Amt. Req
1 190088 Adjusting Screw(M10-0.75 x 30) Pfiw 1
2 100073 Lock Nut OwZ+vhk 1
3 2150149 Presser Spring IR 1
4 2150159 Presser Bar e 1
5 2100680 Presser Arm Positioning Guide Pin HImREALy 1
6 340061 Pin v 1
7 2150156 Presser Arm Stop WMIRA o 1
8 110012 Screw({M4-0.7 x 5) il ot 5% 1
g 2150155 Presser Foot Release Lever FiHT 1

10 2152027 Presser Foot Release Lever Spring FBTIRE ]
11 170045 Screw(M4-0.7 X 5) i 57 1
12 180001 Screw(M4-0.7 X 4.5) BTy 1
13 2150143 Presser Foot Lifter Lever BIRSLI— 1
14 :
15 170065 Screw(M8-125 x 10) = 1
16 2150142 Presser Foot Lifter Lever Stop BIBSLNR—RA Ny 1
17 120010 Screw(M6-1 X 10) kx 1
18 2150144 Presser Foot Lifter Lever Link BIBTLIR—-U2D 1
19 2100518 Presser Foot Shaft Collar BIEHT— 1
20 120017 Screw(M5-0.8 X 15) It SV 1
21 2100192 Intermediate Lever WIEL/— 7
22 110065 Stop Screw(M4-0.7 X 12} AbhwFRY 1
23 100001 Lock Nut Owo+wk 1
24 2150139 Presser Foot Lifter Lever Spring P/ LI—ITR 1
25 2100099 Presser Foot Shaft Bushing AImSvia 1
26 160007 Screw(MB-1 % 6) IR 1
27 2150728 [2150140] Presser Arm, Complete Set HITR(H) 1
28 2100189 Presser Foot Shaft T Hh 1
29 2150730 [2150141] Presser Arm W 1
30 2100199 Presser Arm Hinge Pin Bk 3y 1
31 160001 Screw(M4-0.7 X 4) IRy i
32-1 2157057 Presser Foot, C. Set(Y5) I (#8) ]
32-2 2157058 Presser Foot, C. Set{(Y6) () 1
33 2157000 Presser Foot Hinge By 1
34 110004 Screw(M3.5-0.6 x 8) Ry 1
35 2157040 Presser Foot Half-stay YEEH 1
36 110050 Screw(M3.5-06 X 4.5) R 1
37 2157020 Presser Foot(Lower) WI(T) ]
38 0034535 Thread Chain Guide ERACR 1
39 004237 Screw(3/32-56 X 2.6) kR 1
40-1 2157205 Presser Foot Stitch Tongue(Y5) m 1
40-2 2157206 Presser Foot Stitch Tongue(Y6) m 1
41 2107643 Finger Guard FavHA-KR 1
42 000444 Washer vy 1
43 005036 Screw(1/8-44 % 5.6} Exy 1
44 0020271 Thread Chain Cutting Knife FrArhw? 1
e

ar

YN ANy

e Y IO S v A T

=



UPPER LOOPER DRIVING MECHANISM IR 9
. |
RefNo Parts No. Description m % Amt. Req
1 2100800 Looper Driving Lever Connecting Rod N—/N0Ow B 1
2 120049 Screw{M4-0.7 X 16) =872 5
3 2100088 Connecting Rod Swing-proof WL IEA 2
4 2150225 Upper Looper Driving Lever I —EmiER 1
5 120006 Screw(M6-1 X 12) Ry 1
5] 2150070 Looper Driving Shaft =/} 1
7 2160051 Driving Shaft Thrust Ring AZARY T 1
8 2150075 Driving Shaft Thrust Ring - RASARNIVY 1
9 2150133 Collar ho— 1
10
11 2150130 Upper Looper Thread Pull-off Elb—rikig)) 1
12 110008 Screw{M4-0.7 X 8) kR 1
13 2150505 Upper Looper Bar Crank Arm, C. Set _EN—/X0 224 ({8) 1
14 6200114 Upper Looper Bar Guide Bushing W—IREBRAFIL 1
15 2100227 Upper Looper Bar Guide Cover —IRERE 1
16 130001 Screw(M2.5-045 X 6) =874 1
17 110071 Screw{M2.5-0.45 X 6) Il 1
18 2150506 Upper Looper Bar Guide, Complete Set JL—/YEM(#A) 1
19 2100221 Upper Looper Bar Crank Arm N YA A ) 1
20 300008 ) Washer Twiry . 1
F4
21 140004 Screw(M6-1 X 16) R 1
22 2150178 Upper Looper Bar Crank Arm Pin EN—IKOS o 1
23 160002 Screw(M4-0.7 X b) Ry 1
24 310089 Qil Wick i P 1
25 2100667 Upper Looper Bar —INE 1
26 000629 Seal Plug £ 1
27 2150458 Upper Looper Bar Guide L—IERN 1
28 310065 Qiling Felt Zzil 1
29 2109323 Upper Looper(for Needle Size #9~14)  EIJL—IR(EHFF #9~ 14 8) i
30 2100098 Screw(1/8-44 X 3.2) =52 1
31 2150430 Standard Pin RECY 1
32 120013 Screw(MB-1 x 15) it M 2
33 2100854 UpperLooperSupplementary ThreadEyelet L — /iR R 1
34 2100851 Lower Looper Thread Pull-off T —1Rig" 1
35 000014 Washer Tyiry 1
36 110002 Screw(M3-05 x B) 1573 1
37 2150607 Upper Looper Bar, C. Set JL—CHE(RH) 1
38 2153053 Upper Looper Bar Guide Oil Seal F1 =N 1
39 2150732 Sponge AANWNY—ILAR T 1
40 2150477 Collar(10 X 16 x 6mm) HZ— 1
4] 003657 Screw(M4-0.7 X 3) xr 1
42 110001 Screw(M4-0.7 X 5.4) Exy 1




LOWER LOOPER DRIVING MECHANISM TIL— /N 10
RN S

Ref.No Parts No. Description ® & Amt. Req

1 2100215 Looper Driving Lever Connecting Rod JL—/XAOw K 1
2 120049 Screw(M4-0.7 X 16) Ry 4
3 2100088 Connecting Rod Swing-proof L AEX 1
4 2150226 Lower Looper Driving Lever TiL—/#hi 1
5 120006 Screw{MB6-1 % 12} x 1
6 2100902 Driving Shaft Thrust Ring AZALFL—K 1
7 2100161 Collar{10 x 19 X 9mm) ho— 1
8 160003 Screw(M5-0.8 x 5) 7 3
9 2100219 Looper Driving Shaft IL— 1
10 2150570 Lower Looper Holder Arm AN =] 1
11 300008 Washer vy 1
12 140002 Screw(MB-1 x 14) xy 1
13 2150572 Thread Pull-off TIL—IREBRERY 1
14 110009 Screw(M4-0.7 x 8) R 1
15 2109347 Lower Looper Fi—NK 1
16 2159207 Needle Guard(Rear) HET(R) 1
17 110036 Screw(M3-05 X 6.5) kxry 1
18 180014 Screwed Pin(M3-05 x 4.5) Erxiy 1
19 300106 Conical Spring Washer Mz Ty v 1
20 180004 Screw(M4-0.7 X 10.8) ERY 1

,



FEED DRIVING CONTROL MECHANISM
- "

BIX U SRS

11

RefNo Parts No. Description m A Amt. Req
1 2150064 Main Feed Bar Lever #®xy LR~ 1
2 120006 Screw(M6-1 X 12) =7 4
3 2100251 Main Feed Bar Lever Pin Ex L —E 1
4 300000 Washer AA o 3
5 100002 Nut Fw 1
6 000669 Washer Ty 2
7 2150075 Thrust Plate AZARTL—k 1
8 0095027 Retaining Ring Aby T 1
9 2100248 Main Feed Bar Connection wEII D 1

10 2100249 Connection Bushing HBEIV P Tua 1
11 140001 Screw(M5-05 X 12} WERE 1
12 2100266 Feed Bar, Complete Set AR U & () 1
13 2100242 Main Feed Bar #gixUs 1
14 2100241 Differential Feed Bar XU S 1
15 2100243 Differential Feed Bar Connection AEEyY 1
16 2100244 Connection Bushing s Yy Tyia 1
17 140000 Screw(M5b-05 x 15.5) Wz 1
18 2150065 Feed Bar Driving Shaft EUHE 1
19 2150066 Feed Bar Driving Shaft Lever s him 1
20 2100288 Connecting Red Pin wUav Ry 1
21 160007 Screw{M6-1 x 6) IExEF 1
22 2100671 Differentiat Rocker, Complete Set AhE Y B (k) . 1
23 2100672 Differential Rocker RIS U i ¥
24 2100673 Differential Regulating Slider A1 1
25 2100674 Differential Regutating Slider Cap ASA5E 1
26 110033 Screw(M3-05 X 6) JlL =3 2
27 2100269 Differential Lever{Right), C. Set =& L /A—(G)YA) 1
28 2100252 Slider Link AZAFIY 1
29 0068202 Retaining Ring Akw U 1
30 2100253 Slider Link Pin AZATUv o i
31 2100262 Differential Lever{Right) EBLN—(A) 1
32 2100267 Collar(10 x 17 X 8mm) ho>— 1
33 1600017 Screw(M4-0.7 x 4) R 2
34 000690 Spring Pin A7V 1
35 2100256 Differential Lever Spring =8--Ik 1
36 0020538 Q-ring{P7) oUwy 1
37 2100263 Differential Lever{Left) ZghL—(k) 1
38 000528 Washer Ty iy 1
39 0005861 Conical Spring Washer M/ Ty iy 1
40 100000 Adjusting Nut AEF b 1
41 190001 Adjusting Screw{M6-1x11.5,M4.5-05x4) A=Y 1
42 2100271 Differential Feed Graduation ixY ERER 1
43 110016 Screw(M4-0.7 X 15} Ji - 2
44 0020350 Differential Lever Stop EFHLIS— A R wig 2
45 110017 Screw(M5-0.8 x 8) Exz 2
46 2100257 Adjusting Screw A 8 1
47 2100264 Adjusting Block FPivA5E 1
48 2100259 Adjusting Block Spring FIv AFIXF 1
49 0034293 Retaining Ring Abhw U7 1




12

FEED DRIVING MECHANISM
PRSI e R e

= e

12

RefNo Parts No. Description m A Amt. Reg
1 2100865 Feed Bar Guide Support EUEHA RYR— b 1
2 110064 Screw(M4-0.7 x B) =) 4
3 110004 Screw(M3.5-06 x 8) =37 6
4 2100866 Feed Bar Shield{Front} &6 1
5 2100867 Feed Bar Shield(Rear) EVEY-ILEE) 1
G 2100869 Feed Bar Shield Guide BB —=ILAT R 1
7 2100870 Feed Bar Guide EBUBHCR 2
8 2100868 Feed Bar Shield{Upper) EUVEY—I(E) 1
9 2150063 Feed Bar Guide Bushing EUEBAARTva 1

10 160007 Screw(MB-1 X 6) I 1
11 2150290 Feed Bar Block{Rear) Shaft FAEN () Hh 1
12 120027 Screw(M4-0.7 x 2b) = 1
13 2100283 Feed Bar Block(Rear) A 1
14 21560289 Feed Bar Block({Rear) Lid AR(E)E 1
15 130002 Screw(M3-05 % 6) =3 1
16 2100280 Feed Bar Block(Front) AEa(An ‘ 1
17 2100284 Eccentric Pin Holder EUIxEYEVYERAHES 1
18 0020401 Feed Dog Eccentric Pin BUIFEvEY 1
19 2100277 Feed Dog Eccentric EUIIFEY 1
20 2100278 Roller Bearing SRR FUT 1
21 2100275 Feed Dog Driving Connecting Rod EUow K 2
22 2100276 Feed Dog Regulating Eccentric EUBMIFtY 1
23 180002 Screw(M3-05 x 4) Exs 2
24 110070 Screw(M3-0.5 X 6.3) =0 1
25 2100289 Feed Dog Regulating Plate Spring RUBASMTL— bR 1
26 0023473 Feed Dog Regulating Plate XUBEBMTL— bk ]
27 2100279 Feed Dog Regulating Gear BYBEHFP ]
28 180003 Screw(M5-0.8 x 8) Iy 1
29 160003 Screw(Mb-0.8 X B) Exz 3
30-1 2109005 Differential Feed Dog(X4, X5, Y5) BE L 1
30-2 2109009 Differential Feed Dog(Y6) A Y 1
31 2109006 Main Feed Dog Bkl 1
32 2109067 Auxiliary Feed Dog aEl ]
33 110026 Screw{M3-0.5 X 6) xRy 1
34 2150067 Connecting Rod Cover EIQOy FAHIR— 1
35 130003 Screw({M4-0.7 x 7.3) = 2
36 2150291 Collar{(7 x 15 % 10mm) HT - 1
37 160001 Screw(M4-0.7 X 25) jl=80 1




LUBRICATING MECHANISM 16 4 13
RefNo Parts No. Description m % Amt. Reg
1 2150196 Oil Pump, Complete Set R 7 (38) 1
2 2150104 Worm Wheel D F — LA —I 1
3 160001 Screw(M4-0.7 x 4) Yy 4
4 120049 Screw(M4-07 x 16) IS 2
5 320009 Qil Tube Fitting Stud{Long){M6-1) THFRI R 1
6 000567 Seal FARE 1
7 2150723 Oil Tube, Complete Set il 7 1
8 3100370 Qil Tube Fitting One Way End FOBE#RF 6
9 0031831 Qil Tube Clamp EFRiR 9
10 2150724 Oil Tube{4.6 x 8.4 x 220mm) e A 1
11 320008 Gil Tube Fitting Stud(M6-1) HHEFARIL - 5
12 2150722 Suction Tube, C. Set A1 7 (1) 1
13 3100371 Oil Tube Fitting Two Way Crjmy ¢ =3 1
14 2110261 Oil Tube(4.6 X 6.4 X 15mm) Emar S 1
15 2100957 Qil Filter BblEY ] 1
16 2150725 Suction Pipe{Upper), C. Set W A (L) (HE) 1
17 2150726 Suction Tube(d X 6 X 18mm) BAIA S 1
18 2100928 Suction Tube(25 X 4 X 60mm) AT 1
19 2100929 Suction Pipe(Uppern) WA A E) 1
20 310073 Felt ZxIL bk 1
21 2150202 Oil Tube, Complete Set B () 1
22 2150207 Oil Tube(4.6 X 64 x 320mm) i 7 P
23 -
24 2150710 Oil Pressure Regulating Valve, C. Set  FE#:(40) 1
25 2150713 Oil Pressure Regulating Valve HRESR: 2
26 0080503 Oil Pressure Regulating Ball HRER—ILF 1
27 0030748 Guide Pin HARE > 1
28 2150102 Spring IRE 1
29 006861 Adjusting Screw(1/4-40 % 5) R 1
30 000419 Nut Fw 1
31 2150325 Oil Filter Cap AANT NI FrvT 1
32 110045 Screw(M4-0.7 x 12) Jl =37 3
33 31000861 O-ring{P42) ouxs 1
34 3100345 Qil Filter AT Ny 1
35 3100329 Filter Housing AALNT 1 LTBE 1
36
37 2150056 Oil Pipe AANIAF 1
38
39 2100896 Oil Pipe, C. Set FA NI F(R8) [
40 2100895 Qil Pipe AA WA T 1
41 000456 Seal Plug e 1
42 310090 QOil Wick S 1
43 2100032 Qil Sight Gauge FANT—3 1
44 0020538 O-ring(P7} ouwy i
45 110053 Screw{M6-1 x 8) 1= &7 1
46 320012 Qil Tube Fitting Stud(1/4-40) ERFAIN - 1
47 2150575 Suction Tube, C. Set WA/ -1 7 (+8) 1
48 2150576 Oil Tube({4.6 x 64 x 15mm) A/ 7 1
49 2150577 Felt Zzlbh 1
50 320017 Qil Tube Fitting Stud{M6-1) EWFERIL - 1




I
14 -
EXCLUSIVE PARTS for UPPER KNIFE{Angled Type), AZ7000SD-8 AAARUVHY7EFIERER ] 4
[ " " - - -~ -
UPPER KNIFE(Angle

(Angled Type) RefNo Parts No. Description m A Amt. Req

1 2100385 Upper Knife Holder EXZRILT(A) 1

2-1 0020491 Upper Knife EXAR 1

2-2 2150267 & Upper Knife{AZ7120SD-8 only) AR 1

3 2101435 Upper Knife Clamp FAZRBT 1

4 2100354 Upper Knife Chip Guard mE’ 1

2.4 5 140012 Screw(M4-0.7 x 185} Exy 1

2-2 6 2100349 Upper Knife Clamp Plate LEAZBIRES 1

7 2100353 Upper Knife Stop EAZZ b w R 1

8 110038 Screw{M25-0.45 X 4.5) il 5% 1

9 0008665 Washer Ty iy 1

10 2157086 Presser Foot, Complete Set(04) T (#8) 1

11 2157000 Presser Foot Hinge Hrevy 1

AZ7000SD-04-8 % i3 710004 Screw(M35-06 X 8) EXY 1

hw) 13 2107030 Presser Foot{Lower) BWI(T) 1

s 14 2107004 Presser Foot Stitch Tongue{04) m 1

: 15 2107640 Finger Guard T4 HHA—R i

W 16 005036 Screw(1/8-44 X 5.6} by 3

17 2100050 Cloth Plate /O 7L—k 1

18 2150739 [2150211] Cloth Plate(Lower) 20O0X7L—RKMT) 1

19 2100052 Rubber Cushion IORT L~ (THEAKE 1

20 2158040 Stitch Plate{04) iR . 1

]

21 2102000 Differential Feed Dog i Y 1

22 2109001 Main Feed Dog #ak) 1

23 2101027 Blind-Hemming Guide, C. Set B EHGH) 1

24 2101026 Overhanging Guide Hinge, C. Set FEAR (1) 1

25 0034867 Hemming Positioner 1ES IR A 1

26

27 000533 Washer Twiry 1

28 007006 Screw(9/64-40 X 4) xr3 1

29 2101021 Blind-Hemming Edge Guide, C. Set #ES I ER R 1

30 2101020 Blind-Hemming Edge Guide w3ERE 1

31 009624 Screw(1/8-44 X 5.3) IExr3 1

32 0022445 Swing-out Lever AATT I kLI~ 1

33 004150 Screw(11/64-40 x 5.2) Ex37 H

34 000172 Conical Spring Washer MR T vy 1

35 000334 Nut +wh 1

36 0022446 Overhanging Guide Hinge Stop ERA v 1

37 001331 Screw(9/64-40 x 3.8) xRy 1

38 0022447 Swing-out Lever Holder AT P ML NR-TE 1

39 0022448 Swing-out Lever Stop AA TP INLI=ZkwIC ]

40 0022435 Edge Guide Positioning Pin EHREEEY 2

Ref. No 41 tc 56  See the following page.




14
’_\ EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8 #AZRUHYTEF ERARS " 4
UPPER KN'FE(Angled Type) NSNS,
RefNo Parts No. Description m 4 Amt. Req
41 0022436 Positioning Pin Holder Spring EREE L ART/IKE 2
42 001225 Screw(1/8-44 x 2.8) Ikxy 1
43 001196 Screw(1/8-44 x 6) kxS 3
44 2101022 Edge Guide Adjusting Holder #SIBEA 1
45 004106 Screw(9/64-40 X 6.5) jI=50 2
21 46 007619 Screw(9/64-40 X 6.3) LR 1
47 0022443 Adjusting Screw Guide Piece AR HT R 1
48 006444 Adjusting Screw(1/8-44 x 12.9) BEIRY 1
; 49 0022444 Edge Guide Adjusting Holder Cover #ES|ffa=s 1
‘\ ' i 50 110047 Screw(M4-0.7 x 10) T 2
51 0060297 Pin e 1
52 2157040 Presser Foot Half-stay FEIRER 1
53 110050 Screw{M3.5-06 X 4.5) il 7 1
54 2109320 Upper Looper FL—i 1
b5 0024157 Needle Thread Tension Spring HHRETINR 1
56 0024156 Lower Looper Thread Tension Spring TJL—/tRAT/(FR 1

W




15
AZ7003SD-8, 7025SD-8

AZ7003SD-04-8

12

11 &
g
7

AZ7003SD-8, 70255D-8 EXCLUSIVE PARTS
PR ASE

Y 7EFIEREM

15

Ref.No Parts No. Description m B Amt. Req
1 2157050 Presser Foot, C. Set{O4} T (#H) 1
2 2157000 Presser Foot Hinge Hrewy 1
3 110004 Screw(M3.5-06 X 8) Wx 1
4 2157020 Presser Foot{Lower) H(™ 1
5 2157200 Presser Foot Stitch Tongue(O4) m 1
6 2107643 Finger Guard T4 HH—K 1
7 000444 Washer Ty iy T
8 005036 Screw(1/8-44 x 56} Exy 1
9 0034535 Thread Chain Guide EEHTR 1

10 004237 Screw(3/32-56 X 2.6) Exy 1
11 2157040 Presser Foot Half-stay EER 1
12 110050 Screw(M3.5-0.6 X 4.5) 1y 1
13 2158041 Stitch Plate(04) #HiR 1
14 2109320 Upper Looper L= 1
15 0060297 Pin e 1
16-1 2157118 Presser Foot, C. Set(Y5) I () 1
16-2 2157119 Presser Foot, C. Set{Y6) T (4 1
17 2107631 Presser Foot{Lower) HI(T) 1
18-1 2107650 Presser Foot Stitch Tongue(Y5) m 1
18-2 2107651 Presser Foot Stitch Tongue(Y6) m 1
19 2107670 Presser Foot Tape Guide BIrF—-7H1 R . 1
20 001230 Screw(3/32-56 x 3.8} IR -z 1
21 0024130 Tape Guide(Upper) F—THA R(L) 1
22 110012 Screw{M4-0.7 x 5} i1 5% 2
23 000538 Washer Tyl 2




16

AZ70165SD-8 EXCLUSIVE PARTS y7EFLERESE 10

AZ7016SD-8
1
RefNo Parts No. Description m & Amt. Req
1 2157187 Presser Foot, C. Set(02) I () T
2 2157000 Presser Foot Hinge Brery 1
3 110004 Screw(M3.5-06 % 8) kxy 1
4 2157040 Presser Foot Half-stay FEER 1
5 110050 Screw(M3.5-06 x 4.5) Ex3 1
6 2107291 Presser Foot {(Lower) HT{T) 1
7 0034535 Thread Chain Guide EIRH R 1
8 004237 Screw(3/32-56 X 2.6) xR 1
9 2157188 Presser Foot Stitch Tongue m 1
10 2107640 Finger Guard ZavHA-FR 1
11 005036 Screw(1/8-44 X 5.6) xr3 1
12 2158039 Stitch Plate, C. Set(02) AR (1) 1
13 2158038 Stitch Plate(02) #Hik 1
14 2108115 Stitch Plate Tongue g 1
15 004182 Screw(3/32-56 x 2.5) xy 1
16 2109320 Upper Looper Nl PRV 1
17 0060297 Pin (o 1
EXTRA PARTS 18 180002 Screw(M3-05 x 4) Ex 2
22 19 2159028 Differential Feed Dog gnx Y 1
g\ 09 20 2158029 Main Feed Dog HBxEy 1
: 21 2109019 Auxiliary Feed Dog GEY T
'@\, 28 22 2157185 Presser Foot, C. Set(02) T () 1
; 23 2157002 Presser Foot Hinge Wby 1
g 24 0024505 Presser Foot{Lower) BI(F ]
25 0024421 Presser Foot Hinge Spring HIbyInx 1
26 Q04131 Screw(1/8-44 X 6) Exs 1
27 0022156 Thread Chain Guide LA R 1
28 0024506 Presser Foot Stitch Tongue m 1
29 004138 Screw(1/8-44 x 5) IRy 1
30 2108016 Stitch Plate, Complete Set R (38) 1
31 2108017 Stitch Plate #HiR 1
3z 2108015 Stiteh Plate Tongue #HRM 1
33 004204 Screw(3/32-100 x 2.2) Y 1
34 0024503 Stitch Plate Tongue Stop MR X 1
35 001228 Screw(3/32-56 x 3.2) Exsy 1
36 000933 Rubber Cushion{Medium} A () 1
37 300040 Washer Ty 1
38 2109018 Main Feed Dog{with Rubber Face) gy (dLEY) 1
39 2109017 Differential Feed Dog{withRubberFace} #ih& Y (T LXKY) 1
40 000932 Rubber Cushion(Large) 1A FE(K) 1
41 2100177 Lower Knife Holder TARE 1
42 2100346 Upper Knife Holder EAZXRILSY 1
43 0023580 Upper Knife EXZR 1
44 2150334 ¢ Cloth Plate Latch Spacer FEL /A—AXR—H 1




17 AZ7016SD-61 EXCLUSIVE PARTS S7EFLERSE 1/

AZ7016SD-61 "~
RefNo Parts No. Description TR Amt. Req
1 2157187 Presser Foot, Complete Set(02, 03) T () 1
2 2157000 Presser Foot Hinge BIeyy 1
3 110004 Screw(M3.5-0.6 x 8) IEx3 1
4 2167040 Presser Foot Half-stay FEER 1
5 110050 Screw({M3.5-06 x 4.5) Ry 1
8 2107291 Presser Foot(Lower) HI(T) 1
7 0034535 Thread Chain Guide RN 1
8 004237 Screw(3/32-b6 X 2.6} kR 1
9 2157188 Presser Foot Stitch Tongue M 1
10 2107640 Finger Guard A HH-K 1
\
11 005036 Screw(1/8-44 X 5.6) 1R 1
12-1 2108116 Stitch Plate, Complete Set{Q2) R (#H) 1
12-2 2158002 Stitch Plate, Compiete Set(O3) #HK () 1
13 2108114 Stitch Plate E1gi 1
14-1 2108115 Stitch Plate Tongue(02) #HR 1
14-2 2158030 Stitch Plate Tongue{O3} #R M 1
15 004182 Screw(3/32-56 x 2.5) il =7 1
16 2108007 Differential Feed Dog BlE 1) 1
17 0060297 Pin (g 1
18 180002 Screw(M3-05 x 4) Ry 2
L ':_ z




18

AZ7120SD-8, 7125SD-8

AZ71208SD-8, 7125S8D-8 EXCLUSIVE PARTS YT EFILERBS 18
Ref.No Parts No. Description m A Amt. Reg
1 2100134 Needle Bar Driving Lever HES S s 1
2 2150255 Crankshaft Ty TR 1
3 2150418 Needle Thread Puli-off F gy Y 1
4
5 2121234 Upper Knife Holder(Flat Type) LARRIS () 1
5] 2150256 Upper Knife{Flat Type) LA ) 1
7 0030255 Tension Spring(Needle) FABF/ICR(BHR) i
8 2150259 Eye Guard Spacer FAH—-RIA—H 1
9 100001 Nut Fyh 1
10 2100160 Upper Knife Driving Connecting Rod EXZXOw R 1
11 2101416 Upper Looper Driving Lever Lib—rcaypr 1
12 2101418 Driving Shaft Thrust Ring AZANI T 1
13 2100215 Looper Driving Lever Connecting Rod JL—/tOw 1
14-1 2158045 Stitch Plate(Y5) ik 1
14-2 2158048 Stitch Plate(Y6) #HR 1
14-3 2158017 Stitch Plate{Y7) #HiR 1
14-4 2158047 : Stitch Plate(Y8) #HiR i
15 21569323 [2119323] Upper Looper B~ 1
16 2150258 Lower Looper Driving Lever T — HE 1
17 2100218 Driving Shaft Thrust Ring AZANI S 1
18-1 2157058 Presser Foot, C. Set(Y5, Y&) BIiE) . 1
18-2 2157084 Presser Foot, C. Set(Y7) 1T (48) T
18-3 2157081 Presser Foot, C. Set(Y8) I (8) 1
19 2157000 Presser Foot Hinge ey 1
20 110004 Screw(M3.5-0.6 x 8) Ex) 1
21 2157040 Presser Foot Half-stay FEELH 1
22 110050 Screw(M3.5-0.6 x 45) xy i
23 2157020 Presser Foot (Lower) HIL{F) T
24 0034535 Thread Chain Guide LA R 1
25 004237 Screw(3/32-56 x 26) R 1
26-1 2157206 Presser Foot Stitch Tongue(Y5, Y6) M 1
26-2 2157213 Presser Foot Stitch Tongue(Y7) Mt i
26-3 2157212 Presser Foot Stitch Tongue(Y8) M 1
27 2107670 Finger Guard TAHH—R 1
28 000444 Washer Tyiry 1
29 005036 Screw(1/8-44 x 56) xRy 1
30-1 2157119 Presser Foot, C. Set(Y5, Y6) B E) ]
30-2 2157134 Presser Foot, C. Set(Y7) B T
31 2107631 Presser Foot (Lower) HI(F) i
3241 2107651 Presser Foot Stitch Tongue(Y5, Y6) m 1
32-2 2107653 Presser Foot Stitch Tongue(Y7) i1 1
33 2107870 Presser Foot Tape Guide BMLF—7Hs R 1
34 001230 Screw(3/32-56 x 3.8) Ry 1
35 0024130 Tape Guide({Upper) T—7HA R(E) 1
36 110012 Screw(M4-0.7 x 5) xR 2
37 000538 Washer Twvig 2
38 2158035 Adjustable Stitch Tongue Bap=tm i
39 110064 Screw(M4-0.7 x 8) Exa 2
40 2150478 Looper Crank Cover W= SwmH5— 1
41 2109009 Differential Feed Dog(Y5, Y6, Y7.Y8) #hik) b

AD

N LN Py — o~ B




R
AZ7120SD-66

AZ7000SD-8

AZ7120SD-66 EXCLUSIVE PARTS

Y7EFLERARS 19

RefNo Parts No. Description m % Amt. Req
[ 2100134 Needle Bar Driving Lever HEI S ompm 1
2 2150255 Crankshaft A VRSN 1
3 2150418 Needle Thread Pull-off gy 1
4
5 2121234 Upper Knife Holder{Flat Type) EAZFILY () 1
6 2150256 Upper Knife(Flat Type) EXZ(F 1
7 0030255 Tension Spring(Needle) RFF/CR(ER) 1
8 2150259 Eye Guard Spacer FAH=-RI—Y 1
] 100001 Nut Fwk 1

10 2100160 Upper Knife Driving Connecting Rod EXXOw K 1
11 2101416 Upper Looper Driving Lever EIL— e 1
i2 2101418 Driving Shaft Thrust Ring AZARND v 1
13 2100215 Looper Driving Lever Connecting Rod JL—/{O v K 1
14 2158045 Stitch Plate(Y5) AR 1
15 2109009 Differential Feed Dog(Y5) ;1353 1
16 2119323 Upper Looper EL—% 1
17 2150258 Lower Looper Driving Lever T — e 1
18 2100218 Driving Shaft Thrust Ring AZANY 1
19 2150478 Looper Crank Cover W= S hiv— 1
20 2158035 Adjustable Stitch Tongue BEhstm 1
21 110064 Screw(M4-0.7 x 8) kxy A 2
22 2157289 Presser Foot, C. Set(Y5) B E) + 1
23 2157007 Presser Foot Hinge I 1
24 110004 Screw(M3.5-0.6 x 8) IR 1
25 157040 Presser Foot Half-stay EFEE 1
26 110050 Screw(M3.5-0.6 x 4.5) il 27874 1
27 2157023 Presser Foot (Lower) HI(T) 1
28 2107219 Thread Chain Guide EIEHA R 1
29 004237 Screw{3/32-56 x 2.6) Exy 1
30 2157281 Presser Foot Stitch Tongue(Y5) m 1
31 2107032 Finger Guard ZavHA-R 1
32 110121 Screw(M3-0.5 x 55) kx 1
33 2157015 Fresser Foot Chip HrFwz 1
34 004238 Screw(3/32-56 x 4.2) Ry 1
35 0022430 Edge Guide, Complete Set L7 EEE) 1
36 110009 Screw(M4-0.7 x 8) rxry 1
37 000779 & Standard Pin AL 1




20 K2 DEVICE(1) K2 $EE(1) 20

K2 DEVICE(]) . “

1

RefNo  Parts No. Description m 4% Amt. Req
1 2159901 K2 Device, Complete Set K2&E ) 1
2 2111050 Suction Pipe, Complete Sat oA E (#H) 1
3 2111051 Suction Pipe A E AR 1
4 310017 Oil Wick PRy i
5 000755 Oil Wick Pin X 1
6 2111063 Suction Pipe Cover BoAEHIN— 1
7 004237 Screw(3/32-56 x 2.6) ilndz 85 1
8 004404 Screw(3/32-56 % 5.1) kR 37 2
“ 9 2111055 Upper Trimming Knife +3 1
i I/ ' 10 004131 Screw(1/8-44 X 6) T 1
11 004139 Screw(3/32-56 x 3) Exy 2
12 2111059 Lower Trimming Knife Holder Pin THXEE 1
13 2111058 Lower Trimming Knife A 1
14 004236 Screw(3/32-56 x 4.2) iExy ]
15 2111057 Lower Trimming Knife Driving Plate T XER&MR 1
16 2111062 Spring Sleeve TARRRAY—F [
17 21110867 Lower Trimming Knife Pushing Spring FTHE®/tF 1
18 2111066 Spring Protect Washer THNRT vy 1
12 2111060 Washer A o 1
20 2111067 Air Shield Rubber _ BARIBALE T 4 1
21 001202 [007623] Screw(9/64-44 x 6.6)[9/64-40 x 53} lExrY B 2
22 2111058 Lower Trimming Knife Guide Support TR A+ FE{d& 1
23 110006 Screw(M3.5-06 x 10) xR 1
24 2101011 Lower Trimming Knife Guide TARHAR 1
25 270001 Screw(1/8-44 x 3) =3 1
26 0021451 Suction Power Control, C. Set 51 RS ) 1
27 0021457 Suction Power Control Tube(lnner) S| s 1
28 0021456 Suction Power Control Tube B HFHRE 1
29 001892 Screw(1/8-44 x 2.9) xRy 1
30 0021450 Nylon Hose sl Fa1—7 1
31 2101059 Cloth Plate Spacer PORTL—hkAN~Y 1
32 110042 Screw(M3.5-0.6 x 4) Ry 2
33 2151000 Suction Pipe Support PoA FAT & 1

a




21

K2 DEVICE(2)

AZ7000SD-04-8/K2

AZ7003SD-04-8/K2

AZ7003SD-04-8/B3/K2

AZ7020SD-Y5-8/K2, Y6-8/K2

191
19-2

AZ7025SD-Y5-8/K2, Y6-8/K2

21-1
212

K2 DEVICE(2)
.

K2 & & (2)

21

RefNo Parts No. Description m A Amt. Req
1 2157086 Presser Foot, C. Set(04) X (1) 1
2 2157000 Presser Foot Hinge Hrey 1
3 110004 Screw(M3.5-06 x 8) =87 ]
4 2157040 Presser Foot Half-stay EEER 1
5 110050 Screw{M35-06 x 45) Ik 1
6 2107030 Presser Foot (Lower) HI(F) ]
7 2107004 Presser Foot Stitch Tongue{04) m 1
8 2107640 Finger Guard A HHA-R 1
9 005036 Screw(1/8-44 x 5.6) 1Ry 1

10 2157062 Presser Foot, C. Set{04) #T(FR) 1
11 2157020 Presser Foot (Lower) HT(T) 1
12 2157200 Presser Foot Stitch Tongue{O4) m 1
13 2107643 Finger Guard o HA—F 1
14 000444 Washer Twviy 1
15 2107219 Thread Chain Guide EERHATR 1
16 004237 Screw(3/32-56 % 2.6) R 1
17 2157072 Presser Foot, C. Set{O4) HI(#) 1
18 2157204 Presser Foot Stitch Tongue(O4) m 1
10-1 2157102 Presser Foot, C. Set(Y5) HI($H) 1
19-2 2157103 Presser Foot, C. Set(Y6) (i) 1
20-1 2157205 Presser Foot Stitch Tongue(Y5) m . ]
20-2 2157206 Presser Foot Stitch Tongue(Y6) M + 1
21-1 2157121 Presser Foot, C. Set(Y5) I 1
21-2 2157122 Presser Foot, C. Set(Y6) I (R) 1
22 2107631 Presser Foot(Lower) #HI(T) 1
23-1 2107650 Presser Foot Stitch Tongue(Y5) i1 1
23-2 2107651 Presser Foot Stitch Tongue{Y6) M 1
24 2107670 Presser Foot Tape Guide Brr—7H1K 1
25 001230 Screw(3/32-56 x 3.8) Ex 1




22
K2 DEVICE(2)

AZ7120SD-Y5-8/K2, Y6-8/K2, YB-8/K2

AZ71258D-Y5-8/K2

K2 DEVICE(2)

“

K2 &8 (2)

22

Ref.No Parts No. Description m & Amt. Reg
1-1 2157103 Presser Foot, C. Set(Y5, YB) I (H8) 1 :
1-2 2157083 Presser Foot, C. Set(Y8) BT (8) 1
2 2157000 Presser Foot Hinge by 1
3 110004 Screw(M3.5-06 x 8) ExZ 1
4 2157040 Presser Foot Half-stay ¥EER 1
5 110050 Screw(M3.5-0.6 x 4.5) IExr 1
6 2157020 Presser Foot {lLLower) HI(F) 1
7-1 2157206 Presser Foot Stitch Tongue(Y5, Y6) m 1
7-2 2157212 Presser Foot Stitch Tongue(Y8) m 1
8 2107643 Finger Guard JaAVHA-R 1
g 000444 Washer Ty iy 1

10 005036 Screw(1/8-44 x 56) i) 1
1 2107219 Thread Chain Guide EIRATR 1
12 004237 Screw(3/32-56 X 2.6) ikxy 1
13 2157122 Presser Foot, C. Set{Y5) BT 1
14 2107631 Presser Foot{lLower) HI(TF 1
15 2107651 Presser Foot Stitch Tongue(Y8) m 1
16 2107670 Presser Foot Tape Guide HLF~7H1 R 1
17 001230 Screw(3/32-56 x 3.8) b7 1

W



24

B3 DEVICE

2109011

B3 DEVICE B3 % B 24
%
Ref.No Parts No. Description m % Amt. Req
1 2109907 B3 Device, C. Set B3#&E () 1
2 2101133 Back Tack Cutting Unit R (8) 1
3 2101134 Thread Chain Cutting Knife Holder HES& 1
4 0023184 Thread Chain Cutting Knife A 1
5 0023169 Thread Chain Cutting Knife Holder Spacer HEXA&S X ~<—1 1
6 003637 Screw(1/8-44 x 25) xR 2
7 004205 Screw(11/64-40 x 18) R 1
8 0024308 Thread Chain Holder TR T 1
9-1 0023182 Thread Chain Holder Spring(Standard) ZER# T/ (f23E) 1
9.2 0033711 Thread Chain Holder Spring with Stronger Pressure) ZREEFR T/ CR (/SR Tk LY) 1
10 000361 Adjusting Nut R T NRAMF v ~ 2
11 000535 Washer Ty i 1
12 110044 Screw(M3-0.6 x 14) k3 ]
13 2101060 Cloth Plate ZOZTL—k 1
14 0036905 Synchronizer Positioning Pin R¥w a4y 1
15 110009 Screw(M4-0.7 X 8) Il 3H 1
16 0081848 Synchronizer Cushion NV arEvsvigy 1
17 2157070 Presser Foot, C. Set(04) 15T (40) 1
18 2157000 Presser Foot Hinge B>y 1
19 110004 Screw(M4-0.7 % 8) kx 1
20 2157020 Presser Foot({Lower) (T oy
21 2157204 Presser Foot Stitch Tongue{O4) m 1
22 2107643 Finger Guard T HAH—R 1
23 000444 Washer ARV 4 i
24 0050386 Screw(1/8-44 x 56) IEx 1
25 0034535 Thread Chain Guide L\Sr I 1
26 004237 Screw(3/32-56 x 1.7) IExE 1
27 2157040 Presser Foot Half-stay FEEH 1
28 110050 Screw(M3.5-06 % 4.5) il 37 1
29 2158042 Stitch Plate(04) B 1
30 2108010 Differential Feed Dog g 1
31 Main Feed Dog ikt 1

et T Y



30

SC10 DEVICE

SC10 DEVICE SCl1o0% 5 30
RefNo Parts No. Description m & : Amt. Recf

1 2151067 Lint Removal Pipe EENRr 1
2 2151066 Pipe Clamp N1 TEEINY R 2
3 110094 Screw{M4-0.7 x 6) il 2
w
5 2151057 Wind Guide Plate(Front) B\ZEAk (81) T
6 110001 Screw{M4-0.7 x 54) x 2
7 2151058 Air Deflector BIAEER 1
8 2151050 SC10 Device, C. Set SC10%E (f8) i

ar
he



31

A7 Irrmrme

EXTRA PARTS
Feed Dog plated with Rubber

(e,

ZN—k0

AZ70038D-8, AZ70208D-8

EXTRA PARTS

Ref.No Parts No,

Description
2109070

Differentia Feed Dog
Main Feed Dog
Differential Feed D
Main Feeg Dog
Presser Spring{Low presser)

o0g(04)

Lower Looper(Special Coating)

Cloth Plate(Right} Unit
Washer

Screw(M3.5-0.6 X B)
Edge Guide, Complete Set
Screw{M4~O.7 X 8)

Edge Guide, Complete Set
Edge Guide

Screw(9/64-40 X 3.8)
Edge Guide Swing-out Lever
Conical Spring Washer

702 7L-—HE)($H)
Tyip

Screw(1} /64
Nut

Edge Guide Swing-out Lever Holder
Screw(1] /64-40 x g
EdgeGuideSwr’ng-outLeverHonerSupport
Edge Guide Swing-out Lever Stop
Screw(] /8-44 x 3.8)

28 0022435 Edge Guide Positioning Pin ERBEEL
29 0022436 :

Positionjng Pin Holder Spring EREE K nx
30 001225 Screw(1/8-44 x 2.8) s

Screw({M4-



MICELLANEOUS SUPPORTING BOARD Rk ER 32

RefNo Parts No. Description m Amt. Req
] 2150736 Belt Cover NIk AIN— 1
2 110015 Screw(M4-0.7 x 25) k) 2
3 2150737 Supplementary Beit Cover ~IL S EEBEH X~ 1
4 110013 Screw(M4-0.7 X 8) il 2
5 2100339 Supporting Board Bk 1
6 000070 Hanging Nut mUFw 4
7 009861 Hanging Bolt(Semi-submerged only)  BURIL b EXRDH) 4
8 2101450 Spacer(15mm) BUIRA~—4 4
9 2101451 Spacer(5mm}(See the below) RTIRAR—B(TRER) 4

10 0020064 Supporting Board Rubber Cushion RITIRITLEE 8
11 000162 Washer(Semi-submerged) Dy iy () 4
" 000162 Washer(Ful!-submerged) T e () 12
12 000016 Nut(Semi-submerged) F v ¥R 8
12 0000186 Nut(Full-submerged) Fw b~ (2%R) 24
13 2100375 Chute(Upper) Support 2 — ME)EUHR i
14 005624 Screw(M4-0.7 x 10) w2 4
15 2100337 Chute{Uppern) Ta—h) 1
16 2100338 Chute(Lower) Ya—-MMT) 1
17 009864 Hanging Bolt{Fuli-submerged only) BUMRIL (@R OH) 4
18 009871 Bolt{Full-submerged only) AN ES RO EN) . 4
19 0020057 SupportingBoard Connector (Full-submerged oERTIRETRERKOH) T 2
20 0020045 SupportingBoardSieeve(FuH-submergedonly) RT|RA) — T (@R D) 2
21 2100336 Supplementary Chute Cover 22— hBhHI— 1
22 000538 Washer Ty i 1
23 140071 Wing Bolt(M4-0.7 x 6) FaaRILk 1
24 2100374 Chip Receiver{Semi-submerged only) UERT(ERR DM 1
25 350007 Wood Screw{¢ 35 x 16) Ry 2
26 0020078 Idler, C. Set{for Left Footing Pedal) FA K3 (#R) 1
27 0020077 Idier Support 71 BESRHE 1
28 009992 Screw(M4-0.7 X 10) kx 2
29 0020076 ldler FARS 1
30 009995 Screw(M3-0.5 x 5) Exry 2
31 2150175 Timming Gauge(AZ7000G-8) F1IvFr—3 1
32 000676 Spring Washer Dviv 4
33 000666 Washer Twiig 8

Note : Not necessary when the thickness of Table is 45mm.

EXTRA PARTS EXTRA PARTS () 7— 7N OE345mm & & 137w,
26 :

31




